
Fig. : 14.1



Preface: 
This Publication has a goal to give user's practice topics with exam questions that will be helpful 
in field work, simple methods of waste treatment with reducing cost and complexity of treatment 
without sacrificing the requirement of pollution control has been elaborated with unified 
approach.

This book is in part the result of field work as a Municipal Corporation expert.

The topics test the skill and knowledge required of an engineer and operator working in waste 
water treatment plant.

This book contains new developments and changes that have been occurred   in the field of waste 
water engineering with respect to :

1. Characteristics of the consequences found in the waste water.
[...]


Application :

• Municipal and Domestic Sewage Treatment
• Industrial Wastewater Effluents including
• Breweries
• Chemical Processing
• Dairies
• Distilleries
• Pharmaceuticals
• Food Processing

DESIGN CRITERIA

• Raw effluent data such as BOD, COD, TSS, TDS, Oil & grease
• Organic loading rate
• Final treated effluent quality data

MEMBRANE BIOREACTOR

• Membrane Bio Reactor (MBR) technique, a new method for wastewater treatment, integrates
membrane separation and biotechnology

• Rejects activated sludge and macromolecular organic matter in aerobic tank/MBR tank with
membrane separation plant, thus saving the use of secondary sedimentation tank. 

• Consequently, the concentration of activated sludge rises greatly, the HRT and the SRT could be
controlled separately, and difficult degraded matters are constantly degraded and reacting in 
reactor. 

• Fig. shows the typical MBR concept of combination of Activated sludge process and membrane.
brane filtration.

Fig : 5.10

(34)



Application :

• Need to upgrade old plant
• Need to preserve appearance of a clean/ tourist area(hospitals, hotels, malls)
• Housing complex
• Hotels & Township
• Golf & Country Club
• Industrial Estates
• Industrial waste treatment
• Waste recycle
• Existing plant upgrade/ capacity expansion
• RO Pretreatment of sea water and brackish waters
• Low area requirement

DESIGN CRITERIA

• Raw effluent data such as BOD, COD, TSS, TDS, Oil & grease
• Organic loading rate
• Final treated effluent quality data

Ø SUBMERGED AEROBIC FIXED FILM REACTOR

• SAFF treatment is based on aerobic attached growth process and used in the secondary treatment 
of effluent/sewage treatment plant.

• The equipment consists of specially designed synthetic media, which facilitates attached fixed film 
growth of micro-organisms.

• the media is supported by channels.
• diffusers are provided for efficient oxygen transfer.

Fig : 5.11

(35)



Application :

• Municipal and Domestic Sewage Treatment
• Industrial Wastewater Effluents including
• Breweries
• Chemical Processing
• Dairies
• Distilleries
• Pharmaceuticals
• Food Processing
• Abattoirs
• Textiles etc…

 DESIGN CRITERIA

• Raw effluent data such as BOD, COD, TSS, TDS, Oil & grease
• Volumetric loading
• Final treated effluent quality data

Ø ANAEROBIC TREATMENT-UASB

• Influent introduced from bottom which passes through the blanket of sludge.
• Sludge blanket acts as a filter and helps in removal of SS.
• The treated water and biogas is collected from top of the unit.

Fig : 5.12

(36)



Application :

• Biological treatment of wastewater with low to very high strength of wastewater
• Sewage treatment for medium to large towns/ cities.
• Treatment of distillery spent wash / pulp mill black liquor.
• Simple operation
• Energy production

DESIGN CRITERIA

• Raw effluent data such as BOD, COD, TSS, TDS, Oil & grease
• Organic loading rate

Ø ANAEROBIC TREATMENT-AMBR

• The AMBR is similar to the anaerobic Baffled Reactor (a series of unmixed compartments) with the 
added features of mechanical mixing in each stage and an operating approach designed to hold the 
sludge in the system without resort to packing or settler for additional solids capture. 

• In the AMBR, the last stage is left unmixed to maximize settling, and the feed and effluent points are 
alternated periodically to reverse the movement of sludge through the reactor. The last stage becomes 
mixed when the flow is reversed.

Fig : 5.13

(37)



Application :

• Biological treatment of wastewater with Very low to very high strength of wastewater
• Sewage treatment for medium to large towns/ cities.
• Treatment of distillery spent wash / pulp mill black liquor.
• Highly efficient to treat wastewater with low Organic loading.

DESIGN CRITERIA

• Raw effluent data such as BOD, COD, TSS, TDS, Oil & grease
• Organic loading rate

Fig : 5.14

(38)



CHAPTER-6

COMPARISON OF TECHNOLOGIES

(39)



Process Merits Demerits

Activated Sludge Process 

(Conventional

• Process flexibility

• Reliable operation

• Proven track record in all 

plant sizes

• Low order emission

• Energy production

• High energy consumption

• Skilled operators needed

• Energy production

• No nutrient removal

• Different processes are subjected to a qualitative analysis as a first step to find those that will meet 

the project requirement. A following table shows some merits and demerits of the technologies.

Extended Aeration • Simple and flexible 

operation

• Ability to absorb shock 

loads

• Not high operator 

oversight required

• High operating costs

• No energy production

• No nutrient removal

Membrane Bioreactor • Excellent effluent quality 

for reuse

• Nutrient Removal possible

• Stabilized sludge

• Low footprint (area) 

requirement

• Ability to absorb shock 

loads

• High construction costs

• Very high operation cost

• High membrane 

replacement cost 

• High automation

• No energy production

Moving Bed Bio Reactor • Low area requirement
• Sludge recirculation not needed
• Smaller area
• Satisfactory effluent quality

• High energy consumption
• Plastic media must be cleaned 

periodically ,with some breakage 
• Suitable for small applications
• Skilled operators needed
• No energy production
• Effluent quality not uptothe mark 

in India.
• No nutrient removal

Sequencing Batch Reactor • Excellent effluent quality
• Smaller footprint because of 

absence of primary, secondary 
clarifiers and digester

• Recent track record available in 
large applications in India also

• Excellent effluent quality
• Biological nutrient (N&P) removal 
• High degree of coliforms  removal
• Less chlorine dosing required
• Ability to absorb shock hydraulic 

and organic loads

• Comparative energy consumption
• Comparative automation
• High skilled operators needed 
• No energy production

(40)



Process Merits Demerits

Upflow Anaerobic Sludge 

Blanket +FPU

• Simple operation

• Energy production

• Large Land requirement

• More man-power require for 
O & M

• Effluent quality is not upto
the mark

• High chlorine dosing required.

• No nutrient removal

Activated Sludge Process 

(with Nitrification-Denitrification

& Bio-P Removal)

• Process flexibility

• Reliable operation

• Proven track record in all 
plant sizes

• Low odor emission

• N&P Removal

• Energy production

• High energy consumption

• Skilled operators needed

• Fairly large area requirement

Table : 6.1

(41)



CAPITAL AND O & M COST FOR DIFFERENT STPS

SL.no STP Process Energy Requirement Capital Cost Rs. 

Million / MLD

O&M Cost, Rs . 

Million/Year/MLD

1 Waste Stabilization Pond 

System (WSPS)

Negligible 2.5-5.0 0.09-0.15

2 Duckweed Pond System (DPS) Negligible 2.5-5.0 0.25

3 Facultative Aerated Lagoon 

(FAL)

18 kWh/ML 2.2-3.0 0.15-0.2

4 Trickling Filter (TF) 180 kWh/ML 4.0-5.0 0.5

5 Activated Sludge Process 

(ASP)

180-225 kWh/ML 5.0-6.0 0.5-0.7

6 BIOFOR Technology 

(Biological Filtration and 

Oxygenated Reactor )

220-335 kWh/ML 10-12 1.2

7 High Rate Activated 

Sludge Biofor – F 

Technology 

180 kWh/ML 7.5 0.8

8 Fluidized Aerated Bed 

(FAB)

99-170 kWh/ML 6-8 0.9-1.0

9 Submerged Aeration 

Fixed Film (SAFF) 

Technology

390 kWh/ML 9 1.4

10 Cyclic  Activated 

Sludge process 

(CASP)

150-200 kWh/ML 11 1.4

11 Upflow Anaerobic 

Sludge Blanket 

(UASB) Process

10-15 kWh/ML 3.0-4.0 0.12-0.17

Table : 6.2

(42)



WSPS =Waste Stabilization Pond System  
DPS= Duckweed Pond System 
FAL= Facultative Aerated Lagoon
TF= Trickling Filter
ASP= Activated Sludge Process
HRASBF= High rate Activated Sludge Biofor –

                 F Technology 
FAB= Fluidized Aerated Bed
SAFF=Submerged Aeration Fixed Film Technology
CASP= Cyclic Activated Sludge Process
UASB= Up flow Anaerobic Sludge Blanket Process 

WSPS =Waste Stabilization Pond System  
DPS= Duckweed Pond System 
FAL= Facultative Aerated Lagoon
TF= Trickling Filter
ASP= Activated Sludge Process
HRASBF= High rate Activated Sludge Biofor –

                 F Technology 
FAB= Fluidized Aerated Bed
SAFF=Submerged Aeration Fixed Film Technology
CASP= Cyclic Activated Sludge Process
UASB= Up flow Anaerobic Sludge Blanket Process 

WSPS =Waste Stabilization Pond System  
DPS= Duckweed Pond System 
FAL= Facultative Aerated Lagoon
TF= Trickling Filter
ASP= Activated Sludge Process
HRASBF= High rate Activated Sludge Biofor –

                 F Technology 
FAB= Fluidized Aerated Bed
SAFF=Submerged Aeration Fixed Film Technology
CASP= Cyclic Activated Sludge Process
UASB= Up flow Anaerobic Sludge Blanket Process 

Fig : 6.1

Fig : 6.2

Fig : 6.3

(43)

Land (ha/MLD) area for different STPs

Capital Cost for different STPs

O & M Cost for different STPs



Technology Selection In STP :

Ø Objective1   Reduce Capital Cost UASB or ASP or MBBR  
ØObjective2 Reduce Space SBR or MBR or MBBR

Objective3
   

Objective4

Ø

Ø

UASB or SBRReduce O & M cost

Recycle reuse SBR or MBR

   

TECHNOLOGY COMPARISON (TECHNO-COMMERCIAL)

Parameter UASB+EA ASP+EA MBBR MBR SBR

BOD, mg/l <30 <20 <20-30 <3-5 <10

COD, mg/l <150 <100 <100 <50 <100

TSS, mg/l <100 <20 <20 <5 <10

TKN &P, mg/l No Treatment <10

<2

No Treatment No Treatment <10

<2

Area, 

Hectares(100MLD)

7.5 6 3.5 2 3

Table : 6.3

(44)



CHAPTER-7

ADVANCE TREATMENT

(45)



Ø ADVANCED WASTEWATER TREATMENT 

• Advanced wastewater treatment is defined as the methods and processes that remove more 
contaminants from wastewater than the conventional treatment. The term advanced treatment 
may be applied to any system that follows the secondary, or that modifies or replaces a step in the 
conventional process. The term tertiary treatment is often used as a synonym; however, the two 
are not synonymous. A tertiary system is the third treatment step that is used after primary and 
secondary treatment processes.

• Important role in Zero Liquid Discharge theory in future for water reuse purposes. 

TYPES OF ADVANCED TREATMENT :

Water Filtration
sWhen we refer to water purification, it makes little sense to discuss the subject without first 

identifying the contaminants that we wish to remove from water. Also, the source of the water is of 
importance 

sFiltration system,
sfor the removal of suspended particles and unsettled flocs.
sTypes of filtration systems are:

• Pressure Sand Filter
• Activated Carbon Filter
• Dual Media Filter
• Iron Removal Filter
• Swimming pool Filtration

Ø PRESSURE SAND FILTER

• Removes suspended and visible impurities 
like sand, dust particles & turbidity.

• Consist of pressure vessel including sand 
layers , pebbles and gravels to enhance 
filtration

• Water is distributed uniformly from top and 
filtered water is collected in under drainage 

Fig : 7.1

(46)



Ø ACTIVATED CARBON FILTER

• Used for removal of chlorine and Micro-
organisms through adsorption.

• Also effective in removal of color & odor.
• Activated granular carbon is used as a 

filter bed where free chlorine , color, 
odor etc are removed.

Fig : 7.2

Ø DUAL MEDIA FILTER

• Combination of PSF and ACF with filtering media 
as sand and anthracite .

• These dual media filters have high dirt removal 
capacity.

• Sand media for removal of SS and carbon for the 
removal of odor , color.

Fig : 7.3

Ø IRON REMOVAL FILTER

• Removes iron along with other turbidity from 
the wastewater.

• Removal mechanism based on iron oxidation 
followed by sand filtration.

• Iron removal filter is processed catalytic 
filtration unit when the raw water passed 
through the layer of compressed air, processed 
catalyst & quartz filter media respectively. 

• The dissolved ferrous iron salts are converted 
into insoluble ferric salt and precipitin over the 
filter bed and then the iron free filtered water 
comes out.

Fig : 7.4

(47)



Ø SWIMMING POOL FILTRATION

• Swimming pool filtration is generally divided in 3 steps:

• Filtration: By use of sand filter, small sediments and debris are removed from water incoming 
through human contact or rain or air.

• Ozonization: acts as a powerful oxidant , to destroy algae , bacteria ,inactive viruses and other 
contaminants present in water.

• Chlorination: for disinfection purposes , which kills harmful micro-organisms that can be harmful to 
health.

Ø DISINFECTION-ELECTRO CHLORINATOR

• Low capacity system which produces sodium 
hypochlorite from salt water, by the process 
of electrolysis.

• Sodium hypochlorite acts as a strong 
disinfectant for drinking water and 
wastewater.

Ø ELECTRO COAGULATION

Fig : 7.5

• Treating the effluent by passing electricity-
technique known as Electro dialysis.

• The current destabilizes dissolved colloidal
particles and alters the charge on suspended 
particles permitting their coagulation, floatation 
and separation.

• Removes color , odor, SS, organic, oil and grease 
etc..

Fig : 7.6

(48)



Ø  ELECTRO COAGULATION

• Special Features Of The Process:
• Chemical Free, Non Biological
• Modular In Construction
• Custom Designed
• Easily Expandable
• Designed For Continuous Operation
• Can Be Retrofitted In The Existing Facility
• Small Foot Print
• Advantages:

Treatment of-
• Raw Water
• Swimming Pool
• Sewage Waste Water
• Cooling Tower &
• Industrial Effluent

Ø COMPARISON OF ELECTROLYTIC PROCESS WITH CHEMICAL PROCESS

• Chemical Free
• Does not Increase TDS
• Eliminates Hazardous Elemental 

Chlorine
• Eliminates Procurement,  Storage 

and Dosing of Chemicals
• Generates Low Volume of Sludge 

with Better Dewatering
• Compact Plant with Small Foot Print

• Chemicals Added
• Increases TDS
• Uses Hazardous Elemental Chlorine
• Chemicals are to be Procured, Stored, 

Prepared and Dosed
• Generates High Volume sludge
• Large Plant with Big Foot Print

Electrolytic process Chemical process

(49)



Ø ULTRA FILTRATION

• Ultrafiltration (UF) is a pressure-driven barrier to 
suspended solids, bacteria, viruses, endotoxins and 
other pathogens to produce water with very high purity 
and low silt density.

• Typically, Ultrafiltration will remove high molecular-
weight substances, colloidal materials, silt (SDI), and 
organic and inorganic polymeric molecules.

• It serves as a pretreatment for surface water, seawater, 
and biologically treated municipal effluent before 
reverse osmosis and other membrane systems.

•  Ultrafiltration is a separation process using membranes 
with pore sizes in the range of 0.1 to 0.001 micron.

Ø REVERSE OSMOSIS

• Reverse osmosis is also a process of separation. The 
feed water stream is separated into a stream of purified 
water and a stream of concentrated solutes and 
particulates. This is as compared to standard filtration 
where the entire feed stream passes through the 
membrane pores, leaving the particulates embedded in 
the filter media.

• Reverse Osmosis are field proven, highly reliable and 
cost effective answer to treat a wide range of brackish 
water and sea water. Designed with flexibility, the series 
utilize state-of-the-art spiral wound reverse osmosis 
membranes to suit a given application. These systems 
can remove 90 - 98% of total dissolved salts.

Fig : 7.7

Fig : 7.8

(50)



Ø WATER SOFTENING

• Hardness causing multevallent ions – Calcium and 
Magnesium lead to the formation of scale which in turn 
results into clogging of pipelines and fixtures, scaling of 
boiler tubes, cooling towers fins, solar heater coils or 
stains on fabric.

• Basic principle: Ion exchange , through a resin  where 
the harness ions exchange with the sodium ions in resin 
and eventually produce soft water.

• Zeolite : a type of resin used for Ion Exchange purposes.

Application :

• Boiler Feed
• Cooling Tower Make-up.
• Air Conditioning Plant.
• Textile Processing.
• Beverage Production.
• Filter High Quantity Of Water
• Thermoelectric Power Plants
• Low Pressure Boiler Feed
• Dairies
• Food And Beverages
• Hotels And Restaurants
• Laundries

DESIGN CRITERIA

• Raw effluent data for hardness
• Final treated effluent quality
• Regeneration period
• Output between two regeneration(OBR)

Fig : 7.9

(51)



ADVANCE TREATMENT FOR OIL & GREASE REMOVAL

Ø DAF (DISSOLVED AIR FLOTATION)

• DAF system separates and removes suspended and colloidal solids , as well as fats, oils and grease 
from liquid

• It is designed to meet the needs of a wide variety of industrial markets including food processing , 
refining, metals, mining , pulp and paper, chemicals , tanning and others , the DAF system is also 
used in municipal applications as a sludge thickener

• The most common procedure is that of dissolved air flotation (DAF), in which the waste stream is 
first pressurized with air in a closed tank. After passing through a pressure-reduction valve, the 
wastewater enters the flotation tank where, due to the sudden reduction in pressure, minute air 
bubbles in the order of 50- 100 microns in diameter are formed. 

• As the bubbles rise to the surface, the suspended solids and oil or grease particles adhere to them 
and are carried upwards. 

• It is common practice to use chemicals to enhance flotation performance. 

• One alternate design involves the recycling of part (10-30%) of the treated water.

• All systems contain a mechanism for removing the solids that may settle to the bottom of the 
flotation tanks, usually by a helical conveyor placed in the conical bottom.

• The main advantage claimed of DAF systems is the faster rate at which very small or light 
suspended solids can be removed in comparison with settling. 

• Performance of DAF systems has been reported to be dependent on several factors:
w the solids concentration 
w the ratio of air to solids (A/S) 

• Key factors in the successful operation of DAF units are 
w the maintenance of proper pH 
w proper flow rates 
w the continuous presence of trained operators 

Fig : 7.10

(52)



• Diagram of a DAF system with recycle Fig : 7.11

(53)

Fig : 7.12



Advantages of Circular Tanks Over Rectangular Tanks :

• Minimized maintenance due  to fewer moving parts,no submerged bearings,sprockets or chains.
• Flexible nozzle orientation.
• Lower installed costs.
• More complete separation due to varying velocity through the tank.

Fig : 7.13

(54)



CHAPTER-8

AEROBIC & ANAEROBIC DIGESTION

(55)



AEROBIC AND ANEROBIC DIGESTION

Types of Digestion :

• Aerobic digestion

• Anaerobic digestion

sUse “Free” Oxygen

sNo “Free” Oxygen

sAdvantages

sDisadvantages

• Effective for “secondary”
• Simple operation
• No hazardous gas production

• Higher operating costs
• High energy demands
• No burnable gas
• Higher organic content

Ø AEROBIC  DIGESTION 

Fig. : 8.1

(56)



ANAEROBIC DIGESTION PROCESS

“TWO-STAGE” Process
OR

“Two Phase” Process
Two Types of Bacteria

Each Relying On The Other

First Stage Second Stage

Fig.: 8.2

•
•
•

Organic Material Changed
By Acid Forming Bacteria
To Simple Organic Material

Organic
Matter Bacteria

Organic
Acids

First Stage

+

Fig.: 8.3

•
•
•

Methane-Forming Bacteria
Use Organic Acids
Produce Carbon Dioxide and Methane

Organic
Acids Bacteria

Second Stage

CH4

+
CO2

+

Fig.: 8.4

(57)



Ø ANAEROBIC DIGESTION

• Anaerobic digestion is a collection of processes by which microorganisms break down 
iodegradable material in the absence of oxygen. The process is used for industrial or domestic 
purposes to manage waste and/or to produce fuels. 

• Much of the fermentation used industrially to produce food and drink products, as well as home 
fermentation, uses anaerobic digestion.

• Anaerobic digestion occurs naturally in some soils and in lake and oceanic basin sediments, where it is 
usually referred to as "anaerobic activity"

• The digestion process begins with bacterial hydrolysis of the input materials. Insoluble organic 
polymers, such as carbohydrates, are broken down in to soluble derivatives that become available for 
other bacteria.

• Acidogenic bacteria then convert the sugars and amino acids into carbon dioxide, hydrogen, 
ammonia, andorganic acids. These bacteria convert these resulting organic acids into acetic acid, 